

List of New Drugs approved in the year 2025 till date

S.No.	Name of New Drug	Indication	Date of Approval
1.	Tafamidis Bulk Drug		16.01.2025
2.	Letermovir Bulk Drug & Letermovir Tablets 240mg and 480 mg	Letermovir is indicated for prophylaxis of cytomegalovirus (CMV) infection and disease in adult CMV-seropositive recipients [R+] of an allogeneic hematopoietic stem cell transplant (HSCT). It is also indicated for prophylaxis of CMV disease in adult kidney transplant recipients at high risk (Donor CMV seropositive/Recipient CMV seronegative[D+/R-])	17.01.2025
3.	Fexuprazan hydrochloride Bulk Drug and Fexuprazan hydrochloride Tablets 40mg	Indicated for the treatment of erosive esophagitis(EE).	10.02.2025
4.	Edoxaban Tosylate Monohydrate Bulk Drug		11.02.2025
5.	Edoxaban Tablets 15mg, 30mg and 60mg	In prevention of stroke and systemic embolism in adult patients with non-valvular atrial fibrillation (NVAf) with one or more risk factors, such as congestive heart failure, hypertension, age $\geq$ 75 years, diabetes mellitus, prior stroke or transient ischaemic attack(TIA). For the treatment of deep vein thrombosis (DVT) and pulmonary embolism (PE), and for the prevention of recurrent DVT and PE in adults.	20.02.2025